
  

 

AN INDEPENDENT INVESTIGATION AND ADVISORY ON 
THE ROLE OF WATER, SANITATION AND HYGIENE IN 
THE 2023 CHOLERA OUTBREAK IN HAMMANSKRAAL, 

SOUTH AFRICA 
 

WORK PACKAGE 4: WATER AND SANITATION SAFETY 
ASSESSMENT AND ENVIRONMENTAL MONITORING 

 
Part 2: Assessment of the Functionality and Compliance Status of the 

Temba Water Treatment Works 
 
 
 

Final Report to the  
Water Research Commission 

 
by 
 

E Barnard and JA Wilsenach 
Virtual Consulting Engineers VCE (Pty) Ltd 
Contact detail of author for correspondence: 

 
 

 
WRC Report No. 3167/2/24 
ISBN 978-0-6392-0664-6 
 

October 2024 
 

 
  



  

 

Obtainable from 
Water Research Commission 
Bloukrans Building, Lynnwood Bridge Office Park 
[...]
Figure 11: Leaking component (after chlorine injection) ................................................................................. 10 

Figure 12: Ammonia dosing system ................................................................................................................ 10 

Figure 13: Ultraviolet System........................................................................................................................... 11 

Figure 14: One of the 5 reservoirs ................................................................................................................... 11 

Figure 15: High Lift Pumps .............................................................................................................................. 12 

Figure 16: Skips for the disposal of thickened sludge ..................................................................................... 12 

Figure 17: Performance Graph ........................................................................................................................ 15 

Figure 18: Process Control Instrumentation .................................................................................................... 16 

Figure 19: Typical Water Quality per shift (morning shift, 11/06/23) ............................................................... 17 

Figure 20:Typical Water Quality per shift (afternoon shift, 11/06/23) .............................................................. 17 

Figure 21: Typical Water Quality per shift (night shift, 11/06/23) .................................................................... 17 

Figure 22: Typical meter readings logsheet .................................................................................................... 18 
 
 
 
 
 

LIST OF TABLES 
 

Table 1: Water Quality Results of Module 6 (Temba WTW) ........................................................................... 19 

Table 2: Microbiological Results (Temba WTW and Temba Distribution) ....................................................... 20 

Table 3: Chemistry Results (Temba WTW and Temba Distribution) .............................................................. 20 

Table 4: Trihalomethane Results (Temba WTW and Temba Distribution) ..................................................... 20 

 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
viii 

ACRONYMS & ABBREVIATIONS 
 

DAF Dissolved Air Flotation 

DAFF Dissolved Air Flotation Filtration (CoCo DAF) 

DWQ Drinking Water Quality 

DWS Department of Water and Sanitation 

GAC Granular Activated Carbon 

HPC Heterotrophic Plate Count 

IMP Incident Management protocol 

IRIS Integrated Regulatory Information System 

LM Local Municipality 

Mℓ Mega-litre 

NTU Nephelometric Turbidity Units 

o/c Out of commission 

O&M Operation and Maintenance 

PFD Process Flow Diagram 

PPE Personal Protective Equipment 

PTS Proficiency Testing Scheme 

SANAS South African National Accreditation System 

SANS South African National Standards 

SG Specific Gravity 

SLA Service Level Agreement 

VCE Virtual Consulting Engineers 

WaSP Water Safety Plan 

WHO World Health Organisation 

WMA Water Management Agency 

WRC Water Research Commission 

WSI Water services Institution 

WTW Water Treatment Works 

WUL Water Use License 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
1 

CHAPTER 1: BACKGROUND 

1.1 INTRODUCTION 

The cholera outbreak within the Hammanskraal area has intensified the focus on the raw water source for the 
Temba Water Treatment Works as well as the performance of the Temba Water Treatment Works. The Water 
Research Commission appointed Virtual Consulting Engineers on Friday, 02 June 2023.  A project kick-off 
meeting was held on Monday, 05 June 2023. 

1.2 AIMS 

The Temba Water Treatment Works were inspected to identify the following: 
 

1. Operational status of the various process units 
2. Performance of the treatment stages 
3. Capacity of the treatment works 
4. Recommendations 

1.3 SCOPE AND LIMITATIONS 

 
The scope of the investigation was limited to: 
 

1. The Temba Water Treatment Works 
2. The water supplied by water tankers 

 
The investigation concentrated on the Temba Water Treatment Works’ ability to provide potable water, taking 
into consideration the existing water source and the upstream pollution of the raw water source. 

 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
2 

CHAPTER 2: ASSESSMENT OF TEMBA WTW 

2.1 TEMBA WATER TREATMENT WORKS 

 
The Temba WTW consists of 6 modules, two of which are no longer in commission. An overview of the various 
modules is given below in Figure 1. 
 

 
Figure 1: Temba Water Treatment Works 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
3 

2.2 KUDUBE/LEEUKRAAL DAM 

The overflow of the dam was foaming and was not what would be expected from surface water. The foam was 
similar to what is seen at the Rooiwal Wastewater Treatment Works (WWTW) discharge point. People were 
washing their clothes in the water while others bathed in the same water. See Figure 2 below. 
 

 
Figure 2: Community washing downstream of the dam 

2.3 RAW WATER PUMP STATION 

The raw water abstracted from the Kudube/Leeukraal Dam is treated with a trash rack system before being 
pumped to the water treatment works. The trash rack system could not be inspected, as access could not be 
gained to the installation.  
 
The pump station has two lines, each with three raw water pumps. Only two (2) pumps were operating, while 
a third pump was available as a standby pump. Only one of the flow meters was functional, but the pumps are 
rated at 1 249 m3/h. The inflows from the two lines are measured at the water treatment works and was 402 
ℓ/s for the old line and 408 ℓ/s for the new line. The combined inflow into the works is, therefore, 810 ℓ/s, which 
equates to ± 70 Mℓ/d. The flow is only 58% of the design capacity of the water treatment works. 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
4 

 
Figure 3: Raw water pump station 

2.4 INFLOW MEASUREMENT 

The inflow into the Temba WTW is measured with the Magflow type of flow meters. The calibration status of 
the meters was not available. The meter readings are recorded daily, but the operating staff (Process 
Controllers) are not using the information. Raw water meter readings are changed around by swopping old 
and new.  

2.5 FLOW SPLITTING 

The incoming water is split at the inlet tower for Modules 3,4, and 5 and Module 6. The line for Modules 3, 4 
and 5 later splits again at an inlet tower between the various modules. 

2.6 CHEMICAL DOSING FOR SUSPENDED SOLIDS REMOVAL 

The Temba WTW has several dosing points where various combinations of chemicals could be dosed based 
on the water quality. The Process Controller indicated that Ferric Chloride is only dosed when the raw water 
requires it. No jar test results were available. 
 
During the assessment, it was unclear who decides on dosing rates and combinations of treatment chemicals. 
There was no Jar test equipment available to quantify dosing requirements. 

2.6.1 Ferric Chloride 

Ferric Chloride is stored in six (6) bulk tanks, each with an electronic level measuring device and a 
sight glass to measure the available stock in each bulk tank. Various sizes of dosing pumps were 
available with sufficient standby capacity. The sizes varied between 17 ℓ/h and 75 ℓ/h. Some pumps 
were, however, removed for repairs or replacement. Ferric Chloride dosing was not taking place during 
the site inspection. Records of actual stock and stock used are not kept. Back-calculation of dosage 
and a comparison against the required dosage are not performed. 

2.6.2 Potassium Permanganate Dosing 

Potassium Permanganate dosing is no longer used. 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
5 

2.6.3 Polymer 

Polymer is stored in two large concrete tanks, which are lined. The capacities of the tanks were not 
measured and not known by the Process Controller. The exact product number was not available and 
could not be identified. One of the Process Controllers mentioned that although the product is from 
the same supplier, the standard varies, and even colour changes occur.  As no Jar Test equipment is 
available, the performance of the delivered product cannot be compared with that of the original 
proposal or existing stock. This may leave a gap in manipulating the deliveries, and the City of 
Tshwane will have to implement some form of Quality Control. 

 
The polymer is transferred to three (3) day tanks, each with 2 500 ℓ capacity. Various sizes of dosing 
pumps are used to dose the polymer to the various pre- and post-dosing points within the process. 
The sizes ranged between 14 and 18 ℓ/h. The required dosing rate for the current water quality was 
unknown to the operational staff on shift. Records are not kept of actual stock, stock used, back-
calculation of dosage and the comparison against the required dosage. 

 

 
Figure 4: Polymer Day Tanks and Dosing Pumps 

2.6.4 Lime Dosing 

Provision is made for lime dosing. Lime is delivered in a lime silo while mixing equipment and various 
peristaltic pumps are available to dose lime. The system is, however, not functional due to moisture 
problems, and no lime dosing was taking place on the day of the assessment. 

 

 
Figure 5: Lime dosing system (not operational) 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
6 

2.7 MODULE 3 

Module 3 consists of: 
 

1. Inlet structure 
2. Dosing systems 
3. Floc channels 
4. 1 x Clarifier with an estimated surface area of 294 m2 
5. Post-dosing system (shared with Module 4) 
6. Flocculation Channel (shared with Module 4) 
7. 4 x Counter-Current Dissolved Air Flotation and Filtration units (shared with Module 4) with an estimated 

area of 216 m2 
8. Sludge and wash water pump pit and pump station (shared with Module 4) 

 

 
Figure 6: Module 4 flocculation and clarification 

 
The black foam could be seen looking like anaerobic sludge, while the intake water was not similar in nature. 
The filtered water from Module 3 is transferred to the Ozone contact tank and the GAC filtration plant. 

2.8 MODULE 4 

Module 4 consists of: 
 

1. Inlet structure 
2. Dosing systems 
3. Floc channels 
4. 2 x Clarifiers with an estimated surface area of 252 m2 
5. Post-dosing system (shared with Module 3) 
6. Flocculation Channel (shared with Module 3) 
7. 6 x Counter-Current Dissolved Air Flotation and Filtration units (shared with Module 3), with an estimated 

surface area of 216 m2 
8. Sludge and wash water pump pit and pump station (shared with Module 3) 

 
The filtered water from Module 4 is transferred to the Ozone contact tank and the GAC filtration plant. 
 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
7 

2.9 MODULE 5 

Module 5 consists of: 
 

1. Inlet structure 
2. Dosing systems 
3. 6 x inclined plate-type clarifiers with an estimated surface area of 600 m2 
4. Post-dosing system 
5. 4 x DAF units with an estimated surface area of 216 m2 
6. 5 x Rapid Gravity Filters with an estimated surface area of 320 m2 

 

 
Figure 7: DAF unit for Module 5 

 
The filtered water from Module 5 is transferred to the Ozone contact tank and the GAC filtration plant. 

2.10 MODULE 6 

Module 6 consists of: 
 

1. Polymer dosing 
2. Ferric dosing 
3. Inlet structure 
4. 12 x inclined plate clarifiers, each with a surface area of 1200 m2 
5. 6 x DAF units with an estimated surface area of 336 m2 
6. 8 x rapid gravity filters with an estimated surface area of 416 m2 

2.11 OZONE 

Three screw pumps lift the water from the sump to the ozone treatment system. Four (4) Ozone generators 
are available to treat the water. Limited information is available on the capacity of the ozone generators. The 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
8 

units were all out of commission, and ozone had not been dosed for an extended period due to a procurement 
issue. 

2.12 GAC FILTERS 

Water from Modules 3, 4 and 5 and Module 6 is treated with ten (10) GAC filters.  Each filter has a surface 
area of 78 m2. Modules 3, 4 & 5 were feeding at a flow rate of 369 ℓ/s, while Module 6 was feeding at a flow 
rate of 345 ℓ/s. Seven (7) GAC filters were in commission, while three (3) were out for maintenance. The filtrate 
from the GAC filters is collected in a collection sump and transferred with four (4) submersible pumps to the 
on-site storage reservoirs. 

2.13 DISINFECTION 

The chlorination room is unsafe and not meeting the requirements of SANS 10298. There were 15 full chlorine 
drums in the storage area. The empty drums were not properly prepared for transport. The protective hoods 
were not replaced on all the cylinders. 

 
The chlorine room (pressure and vacuum side) is not locked, and access is freely available. Four (4) drums 
are connected to one of the chlorine banks, while no drums were connected to the second chlorine bank. The 
scales were dysfunctional; therefore, the mass of chlorine used, and the remaining mass are unknown. The 
transfer pump was operational at a flow rate of (1 300 ℓ/s) 4 680 m3/h. The chlorine dosing took place at 26 
kg/h, resulting in a chlorine dosing of about 6 mg/ℓ. The staff would not know when the chlorine bank is running 
empty. This could result in an extended period of no disinfection, as chlorine residuals are not taken every two 
hours, and the frequency of inspections of the chlorine dosing facility is unknown.  

 
The vacuum room of the chlorine facility has several badly damaged carriage water pumps, and the remaining 
infrastructure is prone to serious damage due to a chlorine leak in the vacuum side. The Process Controller 
suggested that the discussions be held outside the vacuum side of the chlorine room due to the very strong 
chlorine smell. The staff does not understand the risk of these types of events. 

 
The mass of chlorine escaping with the carriage water inside the room is unknown, but it was clear that not all 
the chlorine reached the on-site storage reservoirs. The chlorine residuals vary between 0.6 and 1.23 mg/ℓ, 
confirming the treatment level of the Rooiwal effluent. Records of actual stock, stock used, and back-
calculation of dosing are not performed. 

 
Based on the condition, the operating practices, and the frequency of measuring the free chlorine, water is 
highly likely to be distributed without being disinfected. This would pose a risk to the consumers supplied by 
Themba WTW. 

 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
9 

 
Figure 8: Chlorine Bank 1 and Bank 2 

 
 

 
Figure 9: Change-over system but no second chlorine bank 

 
 

 
Figure 10: Poor condition of carriage water pumps 

 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
10 

 
Figure 11: Leaking component (after chlorine injection) 

2.14 CHLORAMINATION 

Four bulk tanks for ammonium solution and dosing pumps are available. The system is not operational, and 
the condition of the equipment has not been assessed. Limited information on the capacity is known. Ammonia 
is stored in 4 x 10 000 ℓ storage tanks. 
 

 
Figure 12: Ammonia dosing system 

2.15 ULTRAVIOLET TREATMENT 

The system is not operational, and the condition of the equipment has not been assessed. Limited information 
on the capacity of the two units is known. 
 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
11 

 
Figure 13: Ultraviolet System 

2.16 ON-SITE STORAGE 

The treated water is stored in five reservoirs on site. The estimated storage capacity is 25 Mℓ. The storage, if 
kept above one-quarter of the total capacity, would be sufficient to meet the 30-minute retention time for the 
chlorine. 
 

 
Figure 14: One of the 5 reservoirs 

2.17 HIGH-LIFT PUMPING STATION 

The treated water is pumped to two on-site towers for supply to the areas adjacent to the water treatment 
works.  The high-lift pumping station is used for transferring the treated water to the various storage reservoirs 
in the supply area of the water treatment works. There are eight (8) high lift pumps, while only two were in 



Work Package 4, Part 2: Assessment of the Functionality and Compliance Status of the Temba 
Water Treatment Works 

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

______________________________________________________________________________________ 
12 

operation during the site inspection. The total delivery was recorded as 800 ℓ/s. Several pumps were out of 
commission for maintenance. 
 

 
Figure 15: High Lift Pumps 

2.18 WASH WATER AND SLUDGE HANDLING 

Provision is made for the sludge and backwash water to be treated by recovering the supernatant, while the 
sludge should be treated using a set of belt presses. The sludge handling system could not be inspected due 
to the unavailability of staff and access to the building not being obtained.  From an inspection of the building 
from the outside, it was evident that the sludge is not thickened on-site, as seen below in Figure 16. 